Issuu on Google+

KIT # PK130F STEPLADDER SHOE KIT THIS KIT CAN BE USED ON THE FOLLOWING MODELS: MODEL NUMBER

LADDER SIZE (XX)

629-XX AS20XX AS21XX AS30XX D-2111-XX D-2112-XX D-2112-XXS L-2012-XXS L-2111-XX L-2111-XXS L-2112-XX L-2112-XXS L-2113-XXS

04’ - 10’ 03’ – 10’ 04’ – 10’ 03’ – 10’ 02’ 04’ – 10’ 04’ – 10’ 10’ 02’ AND 10’ 10’ 04’ – 08’ 04’ – 08’ 08’

XX – DESIGNATES LADDER SIZE LOUISVILLE LADDER CORP.

7765 NATIONAL TURNPIKE UNIT 190.

LOUISVILLE KY 40214.

THE FOLLOWING PARTS ARE INCLUDED IN THIS PACKAGE. PLEASE CONTACT YOUR DEALER IF ANY PARTS ARE MISSING. QUANTITY

DESCRIPTION

PART #

2 2 8 8 8

FRONT SHOE ASSEMBLY BACK SHOE ASSEMBLY BOLT, 10-24 X 5/8 LOCK NUT, 10-24 WASHER, 3/16

095048C 095049C 999523G 999572A 999591A

P/N 993016 REV-0 Louisville Customer Care 1(800) 666-2811 www.louisvilleladder.com


ASSEMBLY INSTRUCTIONS STEPLADDER SHOE KIT 1) Using a 3/16” diameter drill bit, carefully drill off curl on rivets attaching shoe assemblies to side of rail. Once curl is off, rivet can be knocked out using a hammer and a nail punch. (See figure 1) WARNING: MAKE SURE YOU DO NOT ENLARGE HOLES IN SIDE RAILS WHEN DRILLING OUT RIVETS.

2) Match up replacement shoes provided, with the correct side rails on ladder. If holes in shoes do not exactly align with holes in siderail, you do not have the proper shoe replacement kit for your ladder. STOP and call Louisville Ladder´s customer service department at (800) 666-2811 for assistance. WARNING: NEVER FORCE, REDRILL OR MODIFY PARTS OR RAILS TO MAKE SHOES FIT.

3) Attach shoes to rails using bolts, washers and locknuts provided. ( See figure 2) 4) After assembly, recheck all fasteners to ensure they are securely tightened. 5) Stand up ladder and make sure it is stable and all four shoes touch the ground before using.

VIEW “A – A”

“A” NUT RIVET HEAD

RIVET CURL WASHER BOLT “A” FIGURE #2

FIGURE #1 Louisville Customer Care 1(800) 666-2811 www.louisvilleladder.com


PK130F